
1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Foglio

FoglioRev.
Codice (part number)

Scala
Form.

Autore Data Materiale (Material) Finitura (Finish) Peso (Weight)

Denominazione  (Title)
Tabelle tolleranze di rif.

[Kg]

A3

Autore CDMDescrizione modificaRev.Data

/

ATIM - 

S. Piccardo 30/08/2017
 

 

PARTY 876 mm AP.1446 mm

 411-857.0016.25 00 13 1 

 

 

Atim s.p.a. - articoli tecnici per l'industria del mobile. Tutti i diritti riservati a termine di legge.

565

565

565

565

565565

6
8

2
3

7
8
 
/
 

8
7

6
5

7
2
 
/
 

T

1
5

1
3
0

4
0
3

4
2
5

7
8
6

-
1
5

1
0

+

638,6334.6 / 

- T MIN (mm) T MAX (mm)

POS. 1 795 820

POS. 2 765 790

POS. 3 725 750

POS. 1

POS. 2

POS. 3

VITE CORTA

VITE CORTA

VITE CORTA

VITE CORTA

1364

8
1
1
,
6

rmrkproulx
Rectangle 

rmrkproulx
Rectangle 



A-A ( 1 : 5 )

A

A

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Foglio

FoglioRev.
Codice (part number)

Scala
Form.

Autore Data Materiale (Material) Finitura (Finish) Peso (Weight)

Denominazione  (Title)
Tabelle tolleranze di rif.

[Kg]

A3

Autore CDMDescrizione modificaRev.Data

/

ATIM - 

S. Piccardo 07/09/2011
 

 

 

   13 2 

Generico

 

876572 / 

6
8
2

80,5

64 316 64

1
6


8

4

X

 

 
1

3

X

X
+

3
5


1

0

4

 

x

 

 
5

rmrkproulx
Rectangle 

rmrkproulx
Rectangle 



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Foglio

FoglioRev.
Codice (part number)

Scala
Form.

Autore Data Materiale (Material) Finitura (Finish) Peso (Weight)

Denominazione  (Title)
Tabelle tolleranze di rif.

[Kg]

A3

Autore CDMDescrizione modificaRev.Data

/

ATIM - 

S. Piccardo 30/08/2017
 

 

PARTY 876 mm AP.1446 mm

 411-857.0016.25 00 13 3 

 

 

X
+

3
5
+

P
L

A
N

E
 
T

H
I
C

K
N

E
S

S

1446

565 475 475

R

4

7

5

rmrkproulx
Rectangle 

rmrkproulx
Rectangle 



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Foglio

FoglioRev.
Codice (part number)

Scala
Form.

Autore Data Materiale (Material) Finitura (Finish) Peso (Weight)

Denominazione  (Title)
Tabelle tolleranze di rif.

[Kg]

A3

Autore CDMDescrizione modificaRev.Data

/

ATIM - 

S. Piccardo 30/08/2017
 

 

PARTY 876 mm AP.1446 mm

 411-857.0016.25 00 13 4 

 

 

77,5241,5

103 103

475475565

7
9
4

4
9
0

 
/
 

8
7
1

5
6
7

 
/
 

6
9
8

,
2

3
9
4

,
2

 
/
 


8

4

X

 

 
1

3


2

0

2

X

 

 
1

0


8

2

X

 

 
1

3

FOR HINGES MILLING SEE CEAM 8048168 REF. SHEET

rmrkproulx
Rectangle 

rmrkproulx
Rectangle 



20/09/2017

5 / 13 

PARTY

 

ASSEMBLY INSTRUCTIONS 

 

 

MODELS:

 

411/857.0015.25  Party for internal width: 572

 

                       

411/857.0016.25  Party for internal width: 876

INCLUDED IN THE PACKAGING

LEFT SLIDE

RIGHT SLIDE 

CONNECTING BAR

LOWER PLATE

ASSIEME GAMBE

LEGS ASSEMBLY

ACCESSORIES

A. n.5 Allen key

B. n.4 Allen key

C. n.3 Allen key

D.  M6 12x8 mm brass bush (x 12)

E. Pin for blocking plane (x 2)

F. Socked head cap screw M6x12 (x 12)

G. M6x25 self threading screw (x 4)

H. Socked head tapered cap screw M6x16 (x 4)

I. Socked head tapered cap screw M6x20 (x 2)

J. Socked head cap screw M6x60 (x 4)

K. Hinges  (x4 / x6)

L. Wood Screws 3,5 x 50 (x16 / x24)

M. Spacers (x12)

N. M5x10 ISO 7380 screw (x8)

 



F

20/09/2017

6 / 13 

SPACERS FOR MECHANISM POSITION

For cabinet sides <19 mm use included steel spacers fixing them on the 

external slides

 

 

Side thickness 19 mm - 0 spacer

Side thickness 18 mm - 1 spacers

Side thickness 17 mm - 2 spacers

Side thickness 16 mm - 3 spacers

 

 

 

C.   Chiave esa. n.3 - n.3 Allen key

M.   Distanziale per spalla - Side spacer (x 12)

N.   Vite TCBCE M5x10 ISO 7380 - M5x10 ISO 7380 screw (x 8)

M

N



 

 

20/09/2017

7 / 13 

MOUNTING OF THE MECHANISM ON THE CABINET

A.   Chiave esa. n.5 - n.5 Allen key

B.   Chiave esa. n.4 - n.4 Allen key

F.   Vite TCCE M6x12 - Socked head cap screw M6x12 (x 8)

F

F

F

F



 

 

 

20/09/2017

8 / 13 

CONNECTION BAR, PLATE AND LEGS ASSEMBLY

A.   n.5 Allen key

B.   n.4 Allen key

F.  Socked head cap screw M6x12 (x 4)

G.   M6x25 self threading screw (x 4)

H.   Socked head tapered cap screw M6x16 (x 4)

I.   Vite TPS M6x20 - Socked head tapered cap screw M6x20 (x 2)

H

K

F

G



20/09/2017

9 / 13 

PLANES ASSEMBLY

FIXED PLANE

FIRST TILTING PLANE

SECOND TILTING PLANE

J

D

E

E

D

J

A.   n.5 Allen key

D.   M6 12x8 mm brass bush (x 4)

E.   Pin for blocking plane (x 2)

J.   Socked head cap screw M6x60 (x 4)

TO FIX THE TWO "E" PINS USE

GLUE SUITABLE FOR WOOD/PLASTIC



 

 

 

19/09/2017

10 / 13 

POSITION 1

H 795 / 820 mm

REG. 1

+25 mm

POSITION 2

H 765 / 790 mm

REG. 2

+25 mm

POSITION 3

H 725 / 750 mm

REG. 3

+25 mm

Phase 4

Phase 2 - 3

1. To measure the height of the ground floor needed to have the table parallel to the floor.

2. To screw the two grains, in the position 1, (one on each side) on both legs with n°3 Allen key, to 

place the foot at the required height. To move the foot in one of the three default positions.

3. To unscrew the two grains (one on each side) on both legs with n°3 Allen key to fix the foot in the 

chosen position.

4. If necessary use n° 4 Allen key to adjust the height of the plane +25 mm.

LEGS ASSEMBLY AND HEIGTH REGULATION

 

The Legs are pre-mounted in the POSITION 1.

If you need to change position, here the steps to do:

 

1) Measure the height of the ground floor needed to have table parallel to the floor.

2) Chose the position you need ( below in the drawing you see the 3 HEIGHT position).

3) Screw the two grains in the position 1, on both legs with n° 3 Allen key.

4) Move the foot in one of the 3 default position

5) To fix the foot, unscrew the two grains on both legs with n° 3 Allen Key using the hole of chosen position

6) if necessary, use n°4 Allen key to regulate the height using the correspondent REG. hole chosen.



B

C

20/09/2017

11 / 13 

HOW TO TURN AND EXTEND THE LEG

A - To turn the legs, rotate the handle pulling the two ropes joined to the legs.

 

B - To close the inferior part of the legs, push the indicate buttons.

valeria
Font monospazio

valeria
Font monospazio

valeria
Font monospazio

valeria
Font monospazio
A

valeria
Font monospazio

valeria
Font monospazio

valeria
Font monospazio
B

valeria
Font monospazio

valeria
Font monospazio

valeria
Font monospazio

valeria
Font monospazio

valeria
Font monospazio

valeria
Font monospazio



 

 

20/09/2017

12 / 13 

To close the mechanism push toward the inside the two red plastic partsTo block the tilting plane, push the leg towards the cabinet after 

opening it so that the blocking pin enters in his slot

HOW TO BLOCK / UNBLOCK THE MECHANISM

To unblock the tilting plane, push the leg outwards the cabinet so that

the blocking pin out of its slot



20/09/2017

13 / 13 

FUNCTIONING SEQUENCE

CLOSED

SLIDES OPENING LEG RELEASE AND ROTATION

LEG EXTENTION AND LOCK PLANES OPENING

OPENED, PUSH THE LEG TOWARDS THE CABINET




